saranas. FCC RF Test Report Report No. : FR462802C

11BES8OMIMO_Ant3_6865

Ref Level 20,00 dBm Offset 25.60 dB & RBW 1 MHz
o Att 10 8B @ SWT 20ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 6.31 dBm
6.855730 GHz
10 dBm

0 dBm

Y ] e ——
-10 dB .

- / 'i

-40 dBm
/‘ \
,W_/‘
50 dBm

-60 dBm

-70 dermr

CF 6.865 GHz 1001 pts Sﬂ"" 160.0 MHz

] ()

L

Date: 30.JUL.2024 11:02:04

11BESOMIMO_Ant4 6865
Spectrum [u?]

Ref Level 20,00 dém  Offset 25.83 dB @ RBW 1 MHz
| ALt 10 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Swesp

m1[1] 6.37 dBm
6.854450 GHz
10 dBm:

70 derr

CF 6.865 GHz 1001 pts Sﬂ"" 160.0 MHz

] ()

L

Date: 30.JUL.2024 11:08:01

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 A4-322 of 446



SPORTON LAB.

FCC RF Test Report Report No. : FR462802C

11BES8OMIMO_Antl_6945

Ref Level 20,00 dBm Offset 25.94 dB & RBW 1 MHz
o Att 10 8B @ SWT
Count 100/100

@ 1Rm View

20ms & VBW 3 MHz Mode Sweep

M1[1] 5.77 dBm
6.907280 GHz
10 dBm

0 dBm

-10 d8 {

-20 dB i

-60 dBm

-70 dermr

CF 6.945 GHz

1001 pts Span 160.0 MHz
T
L JL

] W e

Date: 30.JUL.2024 13:32:58

11BESOMIMO_Ant2_6945

Spectrum T
Ref Level 20,00 dém  Offset 25,85 dB & RBW 1 MHz
|& ALt 10 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 6.30 dBm
6.960500 GHz
10 dem
0 dBm
ML
-10 de — = — 1
20 dB / \l
30 dBi /{J
40 dBi
4 A
- \
50 dBm ]
-60 dBn
70 dBrv
CF 6.945 GHz 1001 pts Span 160.0 MHz
[ ] T

Date: 30.JUL 2024 13:32.28

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-323 of 446



saranas. FCC RF Test Report

Report No. : FR462802C

11BESOMIMO_Ant3_6945

Spectrum

(®)

Count 100/100

Ref Level 20,00 dBm Offset 26.42 dB & RBW 1 MHz
j Att 10 dB & SWT 20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

10 dBm

M1[1]

5.37 dBm)|
6.947240 GHz

0 dBm

-0 de

20 dB

-60 dBm

-70 dermr

CF 6.945 GHz

1001 pts

L

Date: 30.JUL. 2024 13:32:54

Span 160.0 MHz

] ()

11BESOMIMO_Ant4_6945

Spectrum

(=)

Count 100/100

Ref Level 20,00 dém  Offset 26,26 dB @ RBW 1 MHz
| ALt 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Swesp

@ 1Rm View

10 dBm:

m1[1]

5.72 dBm)
6.929820 GHz

0 dBm

10 dB

20 dB

} M-

-60 dern

70 derr

CF 6.945 GHz

1001 pts

L

Date: 30.JUL. 2024 13:34:18

Span 160.0 MHz

] T e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-324 of 446



SPORTON LAB.

FCC RF Test Report

Report No

11BESOMIMO_Ant1_7025

Spectrum

oo
A
dem Offset 26.09 dB & RBW 1 MHz

Ref Level 20,00
| Att 1
Count 100/100

0 dBé & SWT 20ms & VBW 3 MHz Mode Sweep

@ 1Rm View

10 dBm

M1[1] 5.68 dBm

7.007580 GHz|

0 dBm

-0 de

20 dB

f — [

-40 dBm

s il
-50 denn

-60 dBm

-70 dermr

CF 7.025 GHz

1001 pts

Span 160.0 MHz

L

Date: 30.JUL 2024 13:42

] ()
01

11BESOMIMO_Ant2_7025

Spectrum

A
Offset 26,14 dBé @ RBW 1 MHz

Count 100/100

Ref Level 20,00 dBm
le Att 10 de @ SWT

20ms & VBW 3 MHz Mode Sweep

@ 1Rm View

10 dBm:

m1[1] 5.65 dBm

7.008700 GHz|

0 dBm

10 dB

20 dB

-60 dern

70 derr

CF 7.025 GHz

1001 pts Span 160.0 MHz

L

Date: 30.JUL. 2024 13:42.23

] W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-325 of 446

. . FR462802C



SPORTON LAB.

FCC RF Test Report

Report No

11BES8OMIMO_Ant3_7025

Spectrum

(®)

Count 100/100

Ref Level 20,00 dém
| Att 10 dB @ SWT

Offset 26.25 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

@ 1Rm View

10 dBm

M1[1] 6.43 dBm

7.001660 GHZz|

0 dBm

-0 de

- PSP S N,

20 dB

-60 dBm

-70 dermr

CF 7.025 GHz

1001 pts

Span 160.0 MHz

L

] ()

Date: 30.JUL.2024 13:42:55

11BESOMIMO_Ant4_7025

Spectrum

A
Offset 26.27 dB @ RBW 1 MHz

Count 100/100

Ref Level 20,00 dBm
le Att 10 de @ SWT

20ms & VBW 3 MHz Mode Sweep

@ 1Rm View

10 dBm:

m1[1] 5.86 dBm
7.016530 GHz

0 dBm

10 dB

20 dB

-60 dern

70 derr

CF 7.025 GHz

1001 pts Span 160.0 MHz

L

Date: 30.JUL. 2024 13:42:18

] T e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-326 of 446

. . FR462802C



SPORTON LAB.

FCC RF Test Report Report No. : FR462802C

11BE160MIMO_Ant1_6025

Spectrum

Ref Level 20,00 dém

(®)

o Att
Count 100/100
@ 1Rm View

5 dB @ SWT

Offset 25.14 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

10 dBm

M1[1] 6.07 dBm

6.040020 GHz

0 dBm

-0 de

M1

B B s s

20 dB

-60 dBm

——— e e

-70 dermr

CF 6.025 GHz

1001 pts

L

Date: 30.JUL.2024 14:02.22

Span 320.0 MHz

] W e

11BE160MIMO_Ant2_6025

Spectrum

Ref Level 20,00 dBm

(=)

| ALt
Count 100/100
@ 1Rm View

Offset 25.10 dBé @ RBW 1 MHz
5dB @ SWT

20ms & VBW 3 MHz Mode Sweep

10 dBm:

m1[1] 6.18 dBm

5.974170 GHz

o

70 derr

CF 6.025 GHz

1001 pts

L

Date: 30.JUL. 2024 14:02.27

Span 320.0 MHz

] W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-327 of 446



SPORTON LAB.

FCC RF Test Report Report No. : FR462802C

11BE160MIMO_Ant3_6025

Spectrum

Ref Level 20,00 dém

(®)

Offset 25.27 dB8 & RBW 1 MHz

j Att
Count 100/100

5 dB @ SWT

20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

M1[1] 5.92 dBm

6.015410 GHz
10 dBm

0 dBm

o "

e | |
| |

-60 dBm

-70 dermr

CF 6.025 GHz

1001 pts Span 320.0 MHz
T
L JL

] ()

Date: 30.JUL. 2024 14:06:31

11BE160MIMO_Ant4_6025

Spectrum [u?]
Ref Level 20,00 dBm

|& ALt

Count 100/100

@ 1Rm View

Offset 25.25 dB @ RBW 1 MHz

5dB @ SWT 20ms & VBW 3 MHz Mode Sweep

m1[1] 5.87 dBm

5.965220 GHz
10 dBm:

70 derr

CF 6.025 GHz

1001 pts Span 320.0 MHz
T
L JL

] T e

Date: 30.JUL.2024 14:07:18

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 A4-328 of 446



SPORTON LAB.

FCC RF Test Report Report No. : FR462802C

11BE160MIMO_Ant1_6185

Spectrum

Ref Level 20,00 dém

(®)

o Att
Count 100/100
@ 1Rm View

5 dB @ SWT

Offset 25.03 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

10 dBm

M1[1] 6.17 dBm

6.188520 GHz

0 dBm

-0 de

| NN SRS I
I et o st | [

20 dB

b ot

=

CF 6.185 GHz

1001 pts

L

Date: 30.JUL.2024 14:11:10

Span 320.0 MHz

] W e

Spectrum

11BE160MIMO_Ant2_6185

Ref Level 20,00 dBm

A
Offset 25.16 dB @ RBW 1 MHz

| ALt
Count 100/100
@ 1Rm View

5dB @ SWT

20ms & VBW 3 MHz Mode Sweep

10 dBm:

m1[1] 6.38 dBm

6.114670 GHz

-50 dBmr /

-60 dern

70 derr

CF 6.185 GHz

1001 pts Span 320.0 MHz

L

Date: 30.JUL.2024 14:12:47

] W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-329 of 446



SPORTON LAB.

FCC RF Test Report

Report No

11BE160MIMO_Ant3_6185

Spectrum

oo
A
Offset 25.35 dB & RBW 1 MHz

Ref Level 20,00 dém

Count 100/100

j Att 5 dB @ SWT

20ms & VBW 3 MHz Mode Sweep

@ 1Rm View

10 dBm

M1[1] 5.75 dBm

6.187560 GHz

0 dBm

-0 de

i A

20 dB

-40 dBm

-50 dernn

-60 dBm

-70 dermr

CF 6.185 GHz

1001 pts Span 320.0 MHz

L

Date: 30.JUL. 2024 14:15:32

] ()

11BE160MIMO_Ant4_6185

Spectrum

Ref Level 12,96 dBm

A
Offset 24,96 dB @ RBW 1 MHz

Count 100/100

| ALt 5dB @ SWT

20ms & VBW 3 MHz Mode Sweep

@ 1Rm View

10 dBm:

m1[1] 6.45 dBm
6.107640 GHz

e

70 derr

CF 6.185 GHz

1001 pts Span 320.0 MHz

L

Date: 30.JUL.2024 14:17:18

] ()

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-330 of 446

. . FR462802C



saranas. FCC RF Test Report Report No. : FR462802C

11BE160MIMO_Antl_6345
Spectrum ",§‘
Ref Level 20,00 dBm Offset 25.46 dB & RBW 1 MHz
lo Att 5dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 5.97 dBm
6.307600 GHz
10 dBm
N e i — - ]l
\
\
-70 dei
CF 6.345 GHz 1001 pts Span 320.0 MHz
[ i ] )
Date: 30.JUL.2024 14:20:12
11BE160MIMO_Ant2_6345
Spectrum T
Ref Level 20,00 dBm  Offset 25.43 d8 & RBW 1 MHz
le Att 5dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 6.18 dBm
6.271150 GHz
10 dem
0de
M1
e e
-20 dB { ‘
30 dB Jl 1
40 des / \‘\
/ \
50 dBmn—p———— / \
60 dB
70 derr
CF 6.345 GHz 1001 pts Span 320.0 MHz
[ i ] )
Date: 30.JUL.2024 14:21:38

Sporton International Inc. (Kunshan) Page Number 1 A4-331 of 446
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



saranas. FCC RF Test Report Report No. : FR462802C

11BE160MIMO_Ant3_6345

Ref Level 20,00 dBm Offset 25.85 dB & RBW 1 MHz
o Att 5dB @ SWT 20ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 6.09 dBm
6.420440 GHz
10 dBm

0 dBm

e e S e

20 dB

\
-40 dBm IJ’J \\
| 50.d8m— - :

-60 dBm

-70 dermr

CF 6.345 GHz 1001 pts Sﬂ"" 320.0 MHz

( il ] T e
Date: 30.JUL.2024 14:23:31

11BE160MIMO_Ant4_6345

Spectrum T
Ref Level 20,00 dém  Offset 25.57 dB @ RBW 1 MHz

| ALt 5dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Swesp

m1[1] 6.26 dBm
6.369940 GHz
10 dBm:

&
a
@
o

CF 6.345 GHz 1001 pts Sﬂ"" 320.0 MHz

( il ] ()
Date: 30.JUL.2024 14:24.33

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 A4-332 of 446



SPORTON LAB.

FCC RF Test Report

Report No

11BE160MIMO_Ant1_6505

Spectrum

Ref Level 20,00 dém

Count 100/100

oo
A
Offset 25.27 dB8 & RBW 1 MHz
j Att 5 dB @ SWT

20ms & VBW 3 MHz Mode Sweep

@ 1Rm View

10 dBm

M1[1] 6.61 dBm

6.528980 GHz

ods e e A R | A i

e VT EE——

BN T

CF 6.505 GHz

1001 pts Span 320.0 MHz

L

Date: 30.JUL. 2024 14:28:18

] ()

11BE160MIMO_Ant2_6505

Spectrum

Ref Level 20,00 dBm

| ALt 5dB @ SWT
Count 100/100

A
Offset 25.55 dB @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

@ 1Rm View

10 dBm:

m1[1] 6.23 dBm

6.509160 GHz

—

w T

-60 dern

70 derr

CF 6.505 GHz

1001 pts

Span 320.0 MHz

L

Date: 30.JUL.2024 14:30:16

] W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-333 of 446

. . FR462802C



SPORTON LAB.

FCC RF Test Report

Report No. : FR462802C

11BE160MIMO_Ant3_6505

Spectrum

Ref Level 20,00 dém

(®)

j Att
Count 100/100

5 dB @ SWT

Offset 25.66 dB & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

10 dBm

M1[1]

6.74 dBm)|
6.507560 GHz

0 dBm

-0 de

20 dB

CF 6.505 GHz

1001 pts

Span 320.0 MHz

L

Date: 30.JUL.2024 14:31:58

11BE160MIMO_Ant4_6505

Spectrum

Ref Level 20,00 dBm

(=)

| ALt
Count 100/100

Offset 25.72 dé @ RBW 1 MHz
5dB @ SWT

20 ms & VBW 3 MHz

Mode Swesp

@ 1Rm View

10 dBm:

m1[1]

6.26 dBm)
6.439790 GHz

70 derr

CF 6.505 GHz

1001 pts

Span 320.0 MHz

L

Date: 30.JUL. 2024 14:32.23

Sporton International Inc.

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

(Kunshan)

Page Number

1 A4-334 of 446



saranas. FCC RF Test Report Report No. : FR462802C

11BE160MIMO_Antl_6665

Ref Level 20,00 dBm Offset 25.57 dB8 & RBW 1 MHz

j Att 5 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 5.90 dBm
6.668840 GHz
10 dBm

0 dBm

S N SN | —
- [ —— I I a—

20 dB

-60 dBm

-70 dermr

CF 6.665 GHz 1001 pts Sﬂ"" 320.0 MHz

] ()

L

Date: 30.JUL. 2024 14:38:13

11BE160MIMO_Ant2_6665

Spectrum T
Ref Level 20,00 dém  Offset 25,36 dB @ RBW 1 MHz

| ALt 5dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Swesp

m1[1] 6.53 dBm
6.671710 GHz
10 dBm:

&
a
@
o

70 derr

CF 6.665 GHz 1001 pts Sﬂ"" 320.0 MHz

( il ] T e
Date: 30.JUL.2024 14:40:22

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 A4-335 of 446



saranas. FCC RF Test Report Report No. : FR462802C

11BE160MIMO_Ant3_6665

Ref Level 20,00 dBm Offset 25.60 dB & RBW 1 MHz

j Att 5 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 6.45 dBm
6.594350 GHz
10 dBm

0 dBm

-0 de

20 dB

-40 dBm / \

|/ \

-60 dBm

-70 dermr

CF 6.665 GHz

1001 pts Span 320.0 MHz

] ()

L

Date: 30.JUL. 2024 14:41:47

11BE160MIMO_Ant4_6665

Spectrum T
Ref Level 20,00 dém  Offset 25,35 dB & RBW 1 MHz

| ALt 5dB @ SWT 20 ms & VBW 3 MHz
Count 16/100

@ 1Rm View

Mode Swesp

m1[1] 6.47 dBm
6.601700 GHz
10 dBm:

M1

r—i_ B —

70 derr

CF 6.65413 GHz 1001 pts Span 320.0 MHz
il T
L L

] T e

Date: 30.JUL. 2024 14:45.44

Sporton International Inc. (Kunshan) Page Number 1 A4-336 of 446
TEL : +86-512-57900158

FCC ID: 2ADZRXS2437XB



saranas. FCC RF Test Report Report No. : FR462802C

11BE160MIMO_Ant1_6825

Spectrum

oo
A
Ref Level 20,00 dBm Offset 25.41 dB & RBW 1 MHz

j Att 5 dB @ SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 6.53 dBm
6.748280 GHz
10 dBm

0 dBm

e e e

-20 dB {

&
=
=
o

+
=
o
o
.
-

CF 6.825 GHz

1001 pts Span 320.0 MHz
T
L JL

] T e

Date: 30.JUL.2024 15:04:35

11BE160MIMO_Ant2_6825

Spectrum

A
Ref Level 20,00 dém  Offset 25,42 dB & RBW 1 MHz

| ALt 5de @ SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

m1[1] 5.85 dBm
6.820200 GHz
10 dBm:

o o e e e S 5

70 derr

CF 6.825 GHz

1001 pts

Span 320.0 MHz

] ()

L

Date: 30.JUL.2024 15:06:05

Sporton International Inc. (Kunshan) Page Number 1 A4-337 of 446
TEL : +86-512-57900158

FCC ID: 2ADZRXS2437XB



SPORTON LAB.

FCC RF Test Report

Report No

11BE160MIMO_Ant3_6825

Spectrum

Ref Level 20,00 dém

oo
A
Offset 25.71 dB & RBW 1 MHz

Count 100/100
@ 1Rm View

j Att 5 dB @ SWT

20ms & VBW 3 MHz Mode Sweep

10 dBm

M1[1] 5.74 dBm

6.867200 GHz

0 dBm

10 dB [

-20 dB {

T

50 da

-60 dBm

-70 dermr

CF 6.825 GHz

1001 pts

L

Date: 30.JUL.2024 15:07:16

Span 320.0 MHz

] T e

11BE160MIMO_Ant4_6825

Spectrum

Ref Level 20,00 dém  Offset

A
25,50 d& @ RBW 1 MHz

| ALt 5dB @ SWT
Count 100/100
@ 1Rm View

20ms & VBW 3 MHz Mode Sweep

10 dBm:

m1[1] 5.49 dBm

6.747320 GHz

-60 dern

70 derr

CF 6.825 GHz

1001 pts

L

Date: 30.JUL.2024 15:08:30

Span 320.0 MHz

] ()

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-338 of 446

. . FR462802C



saranas. FCC RF Test Report

Report No. : FR462802C

11BE160MIMO_Ant1_6985

Spectrum

(®)

Ref Level 20,00 dBm Offset 25.65 dB & RBW 1 MHz

j Att 5 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

Mode Sweep

@ 1Rm View

10 dBm

M1[1]

5.86 dBm)|
7.000660 GHZz|

0 dBm

1048 [ e

M1

e | | N
| |
{

-40 dBm 'J ll‘

bl UL A /

aY

-60 dBm

b,
rw”ﬂmlv*rﬁﬁ t t

-70 dermr

CF 6.985 GHz

1001 pts

L

Date: 30.JUL.2024 15:18:00

Span 320.0 MHz

] T e

11BE160MIMO_Ant2_6985

| ALt
Count

Spectrum

(=)

Ref Level 20,00 dém  Offset 25.68 dB @ RBW 1 MHz

5dB @ SWT 20ms @ VBW 3 MHz Mode Swesp
100/100

@ 1Rm Vi

iew

10 dBm:

m1[1]

6.08 dBm)
7.016650 GHz|

70 derr

CF 6.985 GHz

1001 pts

L

Date: 30.JUL.2024 15:20:17

Span 320.0 MHz

] T e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-339 of 446



saranas. FCC RF Test Report Report No. : FR462802C

11BE160MIMO_Ant3_6985

Ref Level 20,00 dBm Offset 25.75 dB & RBW 1 MHz

j Att 5 dB @ SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 6.76 dBm
7.005460 GHz
10 dBm

0 dBm

- —— X
10 dB | E—

y ~—\ i

20 dB

-60 dBm

-70 dermr

CF 6.985 GHz

1001 pts Span 320.0 MHz
T
L JL

] W e

Date: 30.JUL. 2024 15:21:26

11BE160MIMO_Ant4_6985

Spectrum

A
Ref Level 20,00 dém  Offset 26.05 dB & RBW 1 MHz

| ALt 5dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Swesp

m1[1] 6.11 dBm
7.001940 GHz
10 dBm:

— . e

e

et |

CF 6.985 GHz

1001 pts

Span 320.0 MHz

] ()

L

Date: 30.JUL. 2024 15:22.22

Sporton International Inc. (Kunshan) Page Number 1 A4-340 of 446
TEL : +86-512-57900158

FCC ID: 2ADZRXS2437XB



saranas. FCC RF Test Report Report No. : FR462802C

In-Band Emissions

Test Result

TestMode Antenna | Freq(MHz) Result Limit Verdict
Antl 6105 See test graph See test graph PASS
Ant2 6105 See test graph See test graph PASS
Ant3 6105 See test graph See test graph PASS
Ant4 6105 See test graph See test graph PASS
Antl 6265 See test graph See test graph PASS
Ant2 6265 See test graph See test graph PASS
Ant3 6265 See test graph See test graph PASS
Ant4 6265 See test graph See test graph PASS
Antl 6425 See test graph See test graph PASS
Ant2 6425 See test graph See test graph PASS
Ant3 6425 See test graph See test graph PASS
Ant4 6425 See test graph See test graph PASS
11BE320MIMO Antl 6585 See test graph See test graph PASS
Ant2 6585 See test graph See test graph PASS
Ant3 6585 See test graph See test graph PASS
Ant4 6585 See test graph See test graph PASS
Antl 6745 See test graph See test graph PASS
Ant2 6745 See test graph See test graph PASS
Ant3 6745 See test graph See test graph PASS
Ant4 6745 See test graph See test graph PASS
Antl 6905 See test graph See test graph PASS
Ant2 6905 See test graph See test graph PASS
Ant3 6905 See test graph See test graph PASS
Ant4 6905 See test graph See test graph PASS
Antl 5955 See test graph See test graph PASS
Ant2 5955 See test graph See test graph PASS
Ant3 5955 See test graph See test graph PASS
Ant4 5955 See test graph See test graph PASS
Antl 6175 See test graph See test graph PASS
Ant2 6175 See test graph See test graph PASS
Ant3 6175 See test graph See test graph PASS
Ant4 6175 See test graph See test graph PASS
Antl 6415 See test graph See test graph PASS
Ant2 6415 See test graph See test graph PASS
Ant3 6415 See test graph See test graph PASS
Ant4 6415 See test graph See test graph PASS
11BE20MIMO Antl 6435 See test graph See test graph PASS
Ant2 6435 See test graph See test graph PASS
Ant3 6435 See test graph See test graph PASS
Ant4 6435 See test graph See test graph PASS
Antl 6475 See test graph See test graph PASS
Ant2 6475 See test graph See test graph PASS
Ant3 6475 See test graph See test graph PASS
Ant4 6475 See test graph See test graph PASS
Antl 6515 See test graph See test graph PASS
Ant2 6515 See test graph See test graph PASS
Ant3 6515 See test graph See test graph PASS
Ant4 6515 See test graph See test graph PASS
Antl 6535 See test graph See test graph PASS
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Ant2 6535 See test graph See test graph PASS
Ant3 6535 See test graph See test graph PASS
Ant4 6535 See test graph See test graph PASS
Antl 6695 See test graph See test graph PASS
Ant2 6695 See test graph See test graph PASS
Ant3 6695 See test graph See test graph PASS
Ant4 6695 See test graph See test graph PASS
Antl 6855 See test graph See test graph PASS
Ant2 6855 See test graph See test graph PASS
Ant3 6855 See test graph See test graph PASS
Ant4 6855 See test graph See test graph PASS
Antl 6875 See test graph See test graph PASS
Ant2 6875 See test graph See test graph PASS
Ant3 6875 See test graph See test graph PASS
Ant4 6875 See test graph See test graph PASS
Antl 6895 See test graph See test graph PASS
Ant2 6895 See test graph See test graph PASS
Ant3 6895 See test graph See test graph PASS
Ant4 6895 See test graph See test graph PASS
Antl 6995 See test graph See test graph PASS
Ant2 6995 See test graph See test graph PASS
Ant3 6995 See test graph See test graph PASS
Ant4 6995 See test graph See test graph PASS
Antl 7095 See test graph See test graph PASS
Ant2 7095 See test graph See test graph PASS
Ant3 7095 See test graph See test graph PASS
Ant4 7095 See test graph See test graph PASS
Antl 7115 See test graph See test graph PASS
Ant2 7115 See test graph See test graph PASS
Ant3 7115 See test graph See test graph PASS
Ant4 7115 See test graph See test graph PASS
Antl 5965 See test graph See test graph PASS
Ant2 5965 See test graph See test graph PASS
Ant3 5965 See test graph See test graph PASS
Ant4 5965 See test graph See test graph PASS
Antl 6165 See test graph See test graph PASS
Ant2 6165 See test graph See test graph PASS
Ant3 6165 See test graph See test graph PASS
Ant4 6165 See test graph See test graph PASS
Antl 6405 See test graph See test graph PASS
Ant2 6405 See test graph See test graph PASS
Ant3 6405 See test graph See test graph PASS
11BE4OMIMO Ant4 6405 See test graph See test graph PASS
Antl 6445 See test graph See test graph PASS
Ant2 6445 See test graph See test graph PASS
Ant3 6445 See test graph See test graph PASS
Ant4 6445 See test graph See test graph PASS
Antl 6485 See test graph See test graph PASS
Ant2 6485 See test graph See test graph PASS
Ant3 6485 See test graph See test graph PASS
Ant4 6485 See test graph See test graph PASS
Antl 6525 See test graph See test graph PASS
Ant2 6525 See test graph See test graph PASS
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Ant3 6525 See test graph See test graph PASS
Ant4 6525 See test graph See test graph PASS
Antl 6565 See test graph See test graph PASS
Ant2 6565 See test graph See test graph PASS
Ant3 6565 See test graph See test graph PASS
Ant4 6565 See test graph See test graph PASS
Antl 6685 See test graph See test graph PASS
Ant2 6685 See test graph See test graph PASS
Ant3 6685 See test graph See test graph PASS
Ant4 6685 See test graph See test graph PASS
Antl 6845 See test graph See test graph PASS
Ant2 6845 See test graph See test graph PASS
Ant3 6845 See test graph See test graph PASS
Ant4 6845 See test graph See test graph PASS
Antl 6885 See test graph See test graph PASS
Ant2 6885 See test graph See test graph PASS
Ant3 6885 See test graph See test graph PASS
Ant4 6885 See test graph See test graph PASS
Antl 6925 See test graph See test graph PASS
Ant2 6925 See test graph See test graph PASS
Ant3 6925 See test graph See test graph PASS
Ant4 6925 See test graph See test graph PASS
Antl 7005 See test graph See test graph PASS
Ant2 7005 See test graph See test graph PASS
Ant3 7005 See test graph See test graph PASS
Ant4 7005 See test graph See test graph PASS
Antl 7085 See test graph See test graph PASS
Ant2 7085 See test graph See test graph PASS
Ant3 7085 See test graph See test graph PASS
Ant4 7085 See test graph See test graph PASS
Antl 5985 See test graph See test graph PASS
Ant2 5985 See test graph See test graph PASS
Ant3 5985 See test graph See test graph PASS
Ant4 5985 See test graph See test graph PASS
Antl 6145 See test graph See test graph PASS
Ant2 6145 See test graph See test graph PASS
Ant3 6145 See test graph See test graph PASS
Ant4 6145 See test graph See test graph PASS
Antl 6385 See test graph See test graph PASS
Ant2 6385 See test graph See test graph PASS
Ant3 6385 See test graph See test graph PASS
11BES8OMIMO Ant4 6385 See test graph See test graph PASS
Antl 6465 See test graph See test graph PASS
Ant2 6465 See test graph See test graph PASS
Ant3 6465 See test graph See test graph PASS
Ant4 6465 See test graph See test graph PASS
Antl 6545 See test graph See test graph PASS
Ant2 6545 See test graph See test graph PASS
Ant3 6545 See test graph See test graph PASS
Ant4 6545 See test graph See test graph PASS
Antl 6625 See test graph See test graph PASS
Ant2 6625 See test graph See test graph PASS
Ant3 6625 See test graph See test graph PASS
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Ant4 6625 See test graph See test graph PASS
Antl 6705 See test graph See test graph PASS
Ant2 6705 See test graph See test graph PASS
Ant3 6705 See test graph See test graph PASS
Ant4 6705 See test graph See test graph PASS
Antl 6785 See test graph See test graph PASS
Ant2 6785 See test graph See test graph PASS
Ant3 6785 See test graph See test graph PASS
Ant4 6785 See test graph See test graph PASS
Antl 6865 See test graph See test graph PASS
Ant2 6865 See test graph See test graph PASS
Ant3 6865 See test graph See test graph PASS
Ant4 6865 See test graph See test graph PASS
Antl 6945 See test graph See test graph PASS
Ant2 6945 See test graph See test graph PASS
Ant3 6945 See test graph See test graph PASS
Ant4 6945 See test graph See test graph PASS
Antl 7025 See test graph See test graph PASS
Ant2 7025 See test graph See test graph PASS
Ant3 7025 See test graph See test graph PASS
Ant4 7025 See test graph See test graph PASS
Antl 6025 See test graph See test graph PASS
Ant2 6025 See test graph See test graph PASS
Ant3 6025 See test graph See test graph PASS
Ant4 6025 See test graph See test graph PASS
Antl 6185 See test graph See test graph PASS
Ant2 6185 See test graph See test graph PASS
Ant3 6185 See test graph See test graph PASS
Ant4 6185 See test graph See test graph PASS
Antl 6345 See test graph See test graph PASS
Ant2 6345 See test graph See test graph PASS
Ant3 6345 See test graph See test graph PASS
Ant4 6345 See test graph See test graph PASS
Antl 6505 See test graph See test graph PASS
Ant2 6505 See test graph See test graph PASS
11BE160MIMO Ant3 6505 See test graph See test graph PASS
Ant4 6505 See test graph See test graph PASS
Antl 6665 See test graph See test graph PASS
Ant2 6665 See test graph See test graph PASS
Ant3 6665 See test graph See test graph PASS
Ant4 6665 See test graph See test graph PASS
Antl 6825 See test graph See test graph PASS
Ant2 6825 See test graph See test graph PASS
Ant3 6825 See test graph See test graph PASS
Ant4 6825 See test graph See test graph PASS
Antl 6985 See test graph See test graph PASS
Ant2 6985 See test graph See test graph PASS
Ant3 6985 See test graph See test graph PASS
Ant4 6985 See test graph See test graph PASS
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Test Graphs

11BE320MIMO_Ant1_6105

Spectrum
Ref Level 14,97 dBm  Offset 24,97 d& Mode Sweep
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CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 0.94 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz  -507.680 MHz 5,000 MHz 5.59468 GHz -55.05 dBm -55.99 dB -15.99 dB
-507 680 MHz | -338.450 MHz 5,000 MHz 5.59740 GHz -55.13 dBm -56.06 dB -16.07 dB
338,450 MHz | -170.230 MHz 5.000 MHz 5.93453 GHz -32.87 dbm -33.80 dB -13.79 dB
-170.230 MHz | -169.230 MHz 5.000 MHz 5.93485 GHz -33.88 dBm -34.62 dB -16.48 dB
169,230 MHz 170.230 MHz 5,000 MHz 6.27515 GHz -32.21 dBm -33.15dB -14.81 dB
170,230 MHz 338,450 MHz 5,000 MHz 6.39935 GHz -30.46 dBm -31.29 dB -5.49 dB
338,450 MHz 507.680 MHz 5,000 MHz 6.595192 GHz -30.88 dBm -40.81 dB 5.12 dB
507,680 MHz 200,000 MHz 5,000 MHz 6.61916 GHz -46.03 dBém -46.96 dB -6.96 dB
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Date: 31.JUL.2024 00:37.43

11BE320MIMO_Ant2_6105

Spectrum o
Ref Level 1495 dBm Offset 24,95 d8 Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.15 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-800.000 MHz -514.530 MHz 5.000 MHz 5.58719 GHz -55.09 dBm -54.94 dB -14.94 dB
-514.530 MHz -343.020 MHz 5.000 MHz 5.59071 GHz -55.15 dBm -55.00 dB -15.01 dB
-343.020 MHz -172.510 MHz 5.000 MHz 5.93241 GHz -41.66 dBm -41.51 dB -21.50 dB
-172.510 MHz -171.510 MHz 5.000 MHz 5.93257 GHz -41.55 dBm -41.40 dB -23.06 dB
171,510 MHz 172.510 MHz 5.000 MHz 6.27743 GHz -40.17 dBm -40.02 dB -21.69 dB
172,510 MHz 343.020 MHz 5.000 MHz 6.44602 GHz -45.51 dBm -45.36 dB -17.45 dB
343.020 MHz 514.530 MHz 5.000 MHz 6.61945 GHz -51.09 dBm -50.94 db -10.94 dB
514530 MHz 800.000 MHz 5.000 MHz 6.62073 GHz -51.14 dBm -50.99 db -10.99 dB
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11BE320MIMO_Ant3_6105

pectrum
Ref Level 15.00 dém Offset 25.01 d& Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 0.41 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-800.000 MHz -516.830 MHz 5.000 MHz 5.58601 GHz -55.08 dBm -55.49 dB -15.49 dB
-516.830 MHz -344.550 MHz 5.000 MHz 5.58841 GHz -55.14 dBm -55.55 dB -15.57 dB
-344.550 MHz -173.280 MHz 5.000 MHz 5.93084 GHz -40.98 dBm -41.39 dB -21.35 dB
-173.280 MHz -172.280 MHz 5.000 MHz 5.93180 GHz -40.55 dBm -40.96 dB -22.63 dB
172,280 MHz 173.280 MHz 5,000 MHz 6.27820 GHz -40.11 dBm -40.52 dB -22.18 dB
173,280 MHz 344,550 MHz 5,000 MHz 6.41281 GHz -43.10 dBm -43.51dB -17.23dB
344,550 MHz 516.830 MHz 5,000 MHz 6.62095 GHz -50.47 dBm -50.88 dB -10.94 dB
516,820 MHz 200,000 MHz 5,000 MHz 6.62303 GHz -50.36 dém -50.77 dB -10.77 dB
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11BE320MIMO_Ant4_6105
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CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 0.13 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz  -506.520 MHz 5,000 MHz 5.59328 GHz -54.98 dBm -55.11dB -15.11dB
506,520 MHz | -337.680 MHz 5,000 MHz 5.59904 GHz -55.01 dBm -55.14 dB -15.18 dB
337,680 MHz | -169.840 MHz 5.000 MHz 5.93492 GHz -38.13 dBm -38.26 dB -18.25 dB
169,840 MHz | -168.840 MHz 5.000 MHz 5.93524 GHz -38.13 dBm -38.26 dB -19.93 dB
168,840 MHz 169.840 MHz 5,000 MHz 6.27476 GHz -37.70 dBm -37.83dB -19.50 dB
169,840 MHz 337.680 MHz 5,000 MHz 6.39908 GHz -42.56 dBm -42.69 dB -16.77 dB
337,680 MHz 506.520 MHz 5,000 MHz 6.61144 GHz -40.54 dBm -49.68 dB -0.68 db
506,520 MHz 200,000 MHz 5,000 MHz 6.61320 GHz -40.52 dBém -49.66 dB -0.66 dB
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11BE320MIMO_Antl_6265

pectrum
Ref Level 15.00 dém Offset 25.22 d& Mode Sweep
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CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 0.80 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-800.000 MHz -552.270 MHz 5.000 MHz 5.70929 GHz -53.87 dBm -54.67 dB -14.67 dB
-552.270 MHz -368.180 MHz 5.000 MHz 5.89546 GHz -40.75 dBm -41.55 dB -13.46 dB
-368.180 MHz -185.050 MHz 5.000 MHz 5.98973 GHz -31.59 dBm -32.39 dB -8.45 dB
-185.090 MHz -184.050 MHz 5.000 MHz 6.07999 GHz -38.62 dBm -39.42 dB -21.09 dB
184,090 MHz 185.090 MHz 5,000 MHz 6.45001 GHz -38.54 dBm -39.34 dB -21.00 dB
185,090 MHz 268,180 MHz 5,000 MHz 6.595724 GHz -28.57 dBm -29.37 dB -4.68 dB
368,180 MHz 552,270 MHz 5,000 MHz 6.80983 GHz -46.63 dBm -47.44 dB -7.92 db
552,270 MHz 200,000 MHz 5,000 MHz 6.96298 GHz -47.56 dém -48.36 dB -8.36 dB
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11BE320MIMO_Ant2_6265
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CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.29 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz  -509.960 MHz 5,000 MHz 5.75304 GHz -53.35 dBm -53.06 dB -13.06 dB
509,960 MHz | -339.970 MHz 5,000 MHz 5.75528 GHz -53.36 dBm -53.07 dB -13.09 dB
-339.970 MHz | -170.990 MHz 5.000 MHz 6.00640 GHz -43.21 dBm -42.92 dB -18.78 dB
-170.990 MHz | -169.990 MHz 5.000 MHz 6.09409 GHz -39.49 dBm -39.20 dB -20.87 dB
169,990 MHz 170.990 MHz 5,000 MHz 6.43591 GHz -40.41 dBm -40.12 dB -21.79 dB
170,990 MHz 339.970 MHz 5,000 MHz 6.55064 GHz -45.07 dBm -44.78 dB -19.35 dB
320,970 MHz 509.960 MHz 5,000 MHz 6.77488 GHz -51.23 dBm -50.94 dB -10.95 dB
509,960 MHz 200,000 MHz 5,000 MHz 6.78961 GHz -51.11 dBm -50.82 dB -10.82 dB
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11BE320MIMO_Ant3_6265

pectrum
Ref Level 15.00 dém Offset 25.81 d& Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power 1.25 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-800.000 MHz -508.820 MHz 5.000 MHz 5.75242 GHz -52.79 dBm -54.04 dB -14.04 dB
-508.820 MHz -339.210 MHz 5.000 MHz 5.75658 GHz -52.91 dBm -54.16 dB -14.19 dB
-339.210 MHz -170.610 MHz 5.000 MHz 5.98559 GHz -42.20 dBm -43.45 dB -18.29 dB
-170.610 MHz -169.610 MHz 5.000 MHz 6.09447 GHz -37.83 dBm -35.08 dB -20.75 dB
169,610 MHz 170.610 MHz 5,000 MHz 6.43553 GHz -39.47 dBm -40.72 dB -22.39 dB
170,610 MHz 339.210 MHz 5,000 MHz 6.56394 GHz -44.06 dBm -45.31dB -19.22 dB
330,210 MHz 508.820 MHz 5,000 MHz 6.77246 GHz -40.89 dBm -51.14 dB -11.24 dB
508,820 MHz 200,000 MHz 5,000 MHz 6.78062 GHz -40.84 dBm -51.10 dB -11.10 dB
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CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 0.25 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz  -491.670 MHz 5,000 MHz 5.76989 GHz -52.99 dBm -53.24 dB -13.24 dB
-491670 MHz | -327.780 MHz 5,000 MHz 5.77373 GHz -53.10 dBm -53.35 dB -13.38 dB
327,780 MHz | -164.890 MHz 5.000 MHz 6.10003 GHz -25.60 dBm -25.86 dB -5.85 dB
164,890 MHz | -163.890 MHz 5.000 MHz 6.10019 GHz -24.70 dbm -24.95 dB -6.62 dB
163,890 MHz 164.890 MHz 5,000 MHz 6.42981 GHz -27 .66 dBm -27.92 dB -9.58 db
164,890 MHz 327.780 MHz 5,000 MHz 6.42997 GHz -28.40 dBm -28.66 dB -8.65 dB
327,780 MHz 491.670 MHz 5,000 MHz 6.75595 GHz -40.48 dBm -49.73 dB -0.78 db
491,670 MHz 200,000 MHz 5,000 MHz 6.75810 GHz -40.52 dBém -49.78 dB -0.78 dB
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11BE320MIMO_Antl1_6425
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CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 0.43 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-800.000 MHz -500.810 MHz 5.000 MHz 5.90907 GHz -49.72 dBm -50.15 dB -10.15 dB
-500.810 MHz -333.870 MHz 5.000 MHz 6.00950 GHz -36.65 dBm -37.08 dB -3.25 dB
-333.870 MHz -167.940 MHz 5.000 MHz 6.15953 GHz -29.33 dBm -29.77 dB -5.06 dB
-167.940 MHz -166.940 MHz 5.000 MHz 6.25714 GHz -34.06 dBm -34.49 dB -16.16 dB
166,940 MHz 167.940 MHz 5,000 MHz 6.59286 GHz -34.27 dBm -34.70 dB -16.36 dB
167,940 MHz 333.870 MHz 5,000 MHz 6.70935 GHz -31.81 dBm -32.24 dB
333,870 MHz 500.810 MHz 5,000 MHz 6.92089 GHz -35.60 dBm -36.03 dB
500,810 MHz 200,000 MHz 5,000 MHz 7.00013 GHz -46.53 dBm -46.96 dB
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CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.10 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz  -505.380 MHz 5,000 MHz 5.91842 GHz -49.94 dBm -49.84 dB -9.84 dB
505,380 MHz | -336.920 MHz 5,000 MHz 5.92066 GHz -49.82 dBm -49.73 dB -9.80 dB
336,920 MHz | -169.460 MHz 5.000 MHz 6.25546 GHz -38.80 dBm -38.70 dB -18.70 dB
169,460 MHz | -168.460 MHz 5.000 MHz 6.25562 GHz -38.69 dBm -38.59 dB -20.26 dB
168,460 MHz 169.460 MHz 5,000 MHz 6.59438 GHz -39.55 dBm -39.46 dB -21.12 dB
169,460 MHz 336.920 MHz 5,000 MHz 6.71909 GHz -45.30 dBm -45.20 dB -19.25 dB
336,920 MHz 505.380 MHz 5,000 MHz 6.93014 GHz -50.44 dBm -50.34 dB -10.36 dB
505,380 MHz 200,000 MHz 5,000 MHz 6.93110 GHz -50.34 dBém -50.25 dB -10.25 dB

il J (T

Date: 31.JUL.2024 00:32:48

Sporton International Inc. (Kunshan) Page Number 1 A4-349 of 446
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



samranas. FCC RF Test Report

Report No. : FR462802C
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CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 0.69 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit
-800.000 MHz -505.380 MHz 5.000 MHz 5.91922 GHz -50.03 dBm -50.72 dB -10.72 dB
-505.380 MHz -336.920 MHz 5.000 MHz 5.92947 GHz -49.38 dBm -50.06 dB -10.77 dB
-336.920 MHz -169.460 MHz 5.000 MHz 6.10897 GHz -44.79 dBm -45.47 dB -18.47 dB
-169 460 MHz -168.460 MHz 5.000 MHz 6.25562 GHz -38.38 dBm -39.07 dB -20.74 dB
168,460 MHz 169.460 MHz 5,000 MHz 6.59438 GHz -38.00 dBm -38.68 dB -20.35 dB
169,460 MHz 336.920 MHz 5,000 MHz 6.59454 GHz -37.40 dBm -38.08 dB -18.08 dB
336,920 MHz 505.380 MHz 5,000 MHz 6.93030 GHz -50.22 dBém -50.91 dB -10.91 dB
505,380 MHz 200,000 MHz 5,000 MHz 6.93190 GHz -50.13 dBm -50.82 dB -10.82 dB
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JL
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
800,000 MHz __-509.960 MHz 5.000 MHz 5.91064 GHz -50.40 dBm -51.19 dB -11.19 dB
500,960 MHz | -339.970 MHz 5.000 MHz 5.91544 GHz -50.53 dBm -51.32 dB -11.35 dB
-339.970 MHz | -170.990 MHz 5.000 MHz 6.16416 GHz -43.36 dBm -44.15 dB -10.90 dB
170,990 MHz | -169.990 MHz 5.000 MHz 6.25409 GHz -38.86 dBm -39.65 dB 2131 dB
169,990 MHz 170.990 MHz 5,000 MHz 6.59591 GHz -38.72 dBm -39.51dB -21.18 dB
170,990 MHz 339.970 MHz 5,000 MHz 6.73913 GHz -43.51 dBm -44.29 dB -17.52 dB
320,970 MHz 509.960 MHz 5,000 MHz 6.93488 GHz -50.55 dBém -51.33dB -11.34 dB
509,960 MHz 200,000 MHz 5,000 MHz 6.94160 GHz -50.57 deém -51.35 dB -11.35 dB
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Ref Level 15.00 dém Offset 25.51 d& Mode Sweep
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CF 6.585 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.13 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-800.000 MHz -501.960 MHz 5.000 MHz 6.05127 GHz -44.93 dBm -44.80 dB
-501.960 MHz -334.640 MHz 5.000 MHz 6.15998 GHz -36.69 dBm -36.56 dB
-334 640 MHz -168.320 MHz 5.000 MHz 6.31767 GHz -29.25 dBm -29.12 dB
-168.320 MHz -167.320 MHz 5.000 MHz 6.41676 GHz -32.47 dBm -32.34 dB
167,320 MHz 168.320 MHz 5,000 MHz 6.75324 GHz -36.15 dBm -36.03 dB
168,320 MHz 334.640 MHz 5,000 MHz 6.89651 GHz -34.61 dBm -34.48 dB
334,640 MHz 501.960 MHz 5,000 MHz 7.05918 GHz -43.43 dBm -43.30 dB
501,960 MHz 200,000 MHz 5,000 MHz 7.14130 GHz -47.21 dBém -47.09 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.45 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz  -509.960 MHz 5,000 MHz 6.07448 GHz -49.05 dBm -49.50 dB -9.50 dB
509,960 MHz | -339.970 MHz 5,000 MHz 6.07512 GHz -49.18 dBm -49.63 dB -9.63 dB
-339.970 MHz | -170.990 MHz 5.000 MHz 6.33344 GHz -42.81 dBm -43.25 dB -19.44 dB
-170.990 MHz | -169.990 MHz 5.000 MHz 6.41409 GHz -39.70 dBm -40.15 dB -21.82 dB
169,990 MHz 170.990 MHz 5,000 MHz 6.75591 GHz -41.56 dBm -42.00 dB -23.67 dB
170,990 MHz 339.970 MHz 5,000 MHz 6.90393 GHz -47.40 dBm -47.85dB -20.84 dB
320,970 MHz 509.960 MHz 5,000 MHz 7.09472 GHz -53.01 dBém -53.46 dB -13.48 dB
509,960 MHz 200,000 MHz 5,000 MHz 7.09504 GHz -53.08 dBém -53.53 dB -13.53 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.64 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-800.000 MHz -506.520 MHz 5.000 MHz 6.06656 GHz -48.82 dBm -49.46 dB -9.46 dB
-506.520 MHz -337.680 MHz 5.000 MHz 6.07872 GHz -48.92 dBm -49.56 dB -9.58 dB
-337.680 MHz -169.840 MHz 5.000 MHz 6.41508 GHz -37.68 dBm -38.32 dB -18.32 dB
-169.840 MHz -168.840 MHz 5.000 MHz 6.41524 GHz -37.37 dBm -38.01 dB -19.68 dB
168,840 MHz 169.840 MHz 5,000 MHz 6.75476 GHz -39.35 dBm -39.99 dB -21.66 dB
169,840 MHz 337.680 MHz 5,000 MHz 6.90052 GHz -45.04 dBm -45.68 dB -18.74 dB
337,680 MHz 506.520 MHz 5,000 MHz 7.09096 GHz -52.34 dBém -52.98 dB -13.02 dB
506,520 MHz 200,000 MHz 5,000 MHz 7.00224 GHz -52.40 dBém -53.04 dB -13.04 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.28 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz  -505.380 MHz 5,000 MHz 6.07810 GHz -49.54 dBm -49.83 dB -9.83 dB
505,380 MHz | -336.920 MHz 5,000 MHz 6.07970 GHz -49.75 dBm -50.03 dB -10.04 dB
336,920 MHz | -169.460 MHz 5.000 MHz 6.41530 GHz -37.43 dBm -37.72dB -17.70 dB
169,460 MHz | -168.460 MHz 5.000 MHz 6.41562 GHz -37.19 dBm -37.48 dB -19.14 dB
168,460 MHz 169.460 MHz 5,000 MHz 6.75438 GHz -39.40 dBm -39.68 dB -21.35 dB
169,460 MHz 336.920 MHz 5,000 MHz 6.89975 GHz -45.48 dBm -45.76 dB -18.82 db
336,920 MHz 505.380 MHz 5,000 MHz 7.09030 GHz -53.00 dBm -53.28 dB -13.20 dB
505,380 MHz 200,000 MHz 5,000 MHz 7.09558 GHz -52.88 dBm -53.17 dB -13.17 dB
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Spectrum Emission Mask Standard: None
Peak Power 2.38 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-800.000 MHz -498,530 MHz 5.000 MHz 6.17086 GHz -43.52 dBm -45.90 dB -5.90 dB
-498 530 MHz -332.350 MHz 5.000 MHz 6.32564 GHz -36.53 dBm -38.92 dB -4.63 dB
-332.350 MHz -167.180 MHz 5.000 MHz 6.49083 GHz -27.12 dBm -29.51 dB -5.29 dB
-167.180 MHz -166.180 MHz 5.000 MHz 6.57790 GHz -31.70 dBm -34.08 dB -15.75 dB
166,180 MHz 167,180 MHz 5,000 MHz 6.91210 GHz -32.90 dBm -35.28 dB -16.95 dB
167,180 MHz 332,350 MHz 5,000 MHz 7.05966 GHz -31.60 dBm -33.98 dB -6.84 dB
332,350 MHz 498.530 MHz 5,000 MHz 7.14099 GHz -40.45 dBm -42.84 dB -10.24 dB
498 520 MHz 200,000 MHz 5,000 MHz 7.25001 GHz -43.68 dBm -46.06 dB -6.06 dB
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Spectrum Emission Mask Standard: None
Peak Power 1.36 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz  -507.680 MHz 5,000 MHz 6.22236 GHz -48.95 dBm -50.31 dB -10.31dB
-507 680 MHz | -338.450 MHz 5,000 MHz 6.23772 GHz -49.17 dBm -50.53 dB -10.56 dB
338,450 MHz | -170.230 MHz 5.000 MHz 6.40727 GHz -46.09 dBm -47.44 dB -19.48 dB
-170.230 MHz | -169.230 MHz 5.000 MHz 6.57485 GHz -38.02 dBm -39.37 dB -21.04 dB
169,230 MHz 170.230 MHz 5,000 MHz 6.91515 GHz -41.10 dBm -42.45 dB -24.12 dB
170,230 MHz 338,450 MHz 5,000 MHz 7.01599 GHz -44.34 dBm -45.70 dB -20.91 dB
338,450 MHz 507.680 MHz 5,000 MHz 7.25100 GHz -54.75 deém -56.10 dB -16.22 dB
507,680 MHz 200,000 MHz 5,000 MHz 7.26348 GHz -54.80 dBm -56.16 dB -16.16 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.82 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-800.000 MHz -514.530 MHz 5.000 MHz 6.22719 GHz -48.84 dBm -49.66 dB -9.66 dB
-514.530 MHz -343.020 MHz 5.000 MHz 6.23135 GHz -48.79 dBm -49.61 dB -9.67 dB
-343.020 MHz -172.510 MHz 5.000 MHz 6.40670 GHz -45.54 dBm -46.36 dB -18.58 dB
-172.510 MHz -171.510 MHz 5.000 MHz 6.57257 GHz -41.48 dBm -42.30 dB -23.96 dB
171,510 MHz 172,510 MHz 5,000 MHz 6.91743 GHz -42.62 dBm -43.45dB -25.11dB
172,510 MHz 343.020 MHz 5,000 MHz 7.06056 GHz -45.96 dBm -46.79 dB -20.07 dB
343,020 MHz 514.530 MHz 5,000 MHz 7.25945 GHz -54.96 dBm -55.78 dB -15.79 dB
514,520 MHz 200,000 MHz 5,000 MHz 7.25977 GHz -54.88 dBm -55.70 dB -15.70 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.88 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz  -507.680 MHz 5,000 MHz 6.22716 GHz -49.62 dBm -50.50 dB -10.50 dB
-507 680 MHz | -338.450 MHz 5,000 MHz 6.23756 GHz -49.81 dBm -50.69 dB -10.71 dB
338,450 MHz | -170.230 MHz 5.000 MHz 6.57437 GHz -37.18 dBm -38.06 dB -18.04 dB
-170.230 MHz | -169.230 MHz 5.000 MHz 6.57485 GHz -37.36 dBm -38.24 dB -19.90 dB
169,230 MHz 170.230 MHz 5,000 MHz 6.91515 GHz -40.27 dBm -41.15dB -22.82 dB
170,230 MHz 338,450 MHz 5,000 MHz 7.01999 GHz -44.28 dBm -45.16 dB -20.18 dB
338,450 MHz 507.680 MHz 5,000 MHz 7.25116 GHz -55.12 dBém -56.00 dB -16.11 dB
507,680 MHz 200,000 MHz 5,000 MHz 7.25356 GHz -55.11 dBm -55.99 dB -15.99 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.20 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-800.000 MHz -507.680 MHz 2.000 MHz 6.39660 GHz -53.25 dBm -46.05 dB -6.05 dB
-507.680 MHz -338.450 MHz 2.000 MHz 6.39852 GHz -53.32 dBm -46.13 dB -6.21 dB
-338.450 MHz -170.230 MHz 2.000 MHz 6.73469 GHz -44.02 dBm -36.82 dB -16.82 dB
-170.230 MHz -169.230 MHz 2.000 MHz 6.73485 GHz -44.40 dBm -37.20 dB -18.87 dB
169,230 MHz 170.230 MHz 2,000 MHz 7.07515 GHz -47 63 dBm -40.44 dB -22.10 dB
170,230 MHz 338,450 MHz 2,000 MHz 7.07531 GHz -47.58 dBm -40.38 dB -20.37 dB
338,450 MHz 507.680 MHz 2,000 MHz 7.41260 GHz -58.85 dBm -51.65 dB -11.66 dB
507,680 MHz 200,000 MHz 2,000 MHz 7.48092 GHz -58.43 dém -51.23 dB -11.23 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.35 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz | -512.250 MHz 2,000 MHz 6.37875 GHz -53.40 dBm -47.04 dB -7.04 dB
512,250 MHz | -341.500 MHz 2,000 MHz 6.39315 GHz -53.45 dBm -47.09 dB -7.12dB
341,500 MHz | -171.750 MHz 2,000 MHz 6.56502 GHz -53.17 dBm -46.82 dB -18.89 dB
-171.750 MHz | -170.750 MHz 2,000 MHz 6.73333 GHz -46.31 dBm -39.96 dB -21.63 dB
170,750 MHz 171.750 MHz 2,000 MHz 7.07667 GHz -47 .69 dBm -41.34 dB -23.01 dB
171,750 MHz 341,500 MHz 2,000 MHz 7.07683 GHz -47.60 dBm -41.24 dB -21.24 dB
341,500 MHz 512,250 MHz 2,000 MHz 741701 GHz -58.80 dBm -52.44 dB -12.46 dB
512,250 MHz 200,000 MHz 2,000 MHz 7.44134 GHz -58.59 dém -52.23 dB -12.23 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.62 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-800.000 MHz -508.820 MHz 2.000 MHz 6.39274 GHz -53.49 dBm -47.87 dB -7.88 dB
-508.820 MHz -339.210 MHz 2.000 MHz 6.39674 GHz -53.66 dBm -48.05 dB -8.08 dB
-339.210 MHz -170.610 MHz 2.000 MHz 6.56747 GHz -52.75 dBm -47.13 dB -19.21 dB
-170.610 MHz -169.610 MHz 2.000 MHz 6.73447 GHz -45.49 dBm -39.88 dB -21.54 dB
169,610 MHz 170.610 MHz 2,000 MHz 7.07553 GHz -47 68 dBm -42.07 dB -23.73 dB
170,610 MHz 339.210 MHz 2,000 MHz 7.07569 GHz -47.87 dBm -42.25 dB -22.25 dB
330,210 MHz 508.820 MHz 2,000 MHz 7.41278 GHz -58.29 dém -53.37 dB -1245 dB
508,820 MHz 200,000 MHz 2,000 MHz 7.49931 GHz -58.68 dBm -53.07 dB -13.07 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.25 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz  -504.240 MHz 2,000 MHz 6.39508 GHz -53.19 dBm -46.94 dB -6.94 dB
504,240 MHz | -336.160 MHz 2,000 MHz 6.40084 GHz -53.35 dBm -47.10 dB -7.11dB
-336.160 MHz | -169.080 MHz 2,000 MHz 6.73584 GHz -42.92 dBbm -36.67 dB -16.67 dB
-169.080 MHz | -168.080 MHz 2,000 MHz 6.73600 GHz -43.11 dBm -36.86 dB -18.52 dB
168,080 MHz 169.080 MHz 2,000 MHz 7.07400 GHz -46.39 dBm -40.14 dB -21.81 dB
169,080 MHz 336.160 MHz 2,000 MHz 7.07432 GHz -46.66 dBm -40.41dB -20.40 dB
336,160 MHz 504.240 MHz 2,000 MHz 7.40016 GHz -568.73 dBém -52.48 db -12.49 dB
504,240 MHz 200,000 MHz 2,000 MHz 7.48294 GHz -58.25 dBém -52.00 dB -12.00 dB
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -11.51 dBm

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -32.660 MHz 200,000 kHz 5.91791 GHz -66.02 dBm -54.51 dB -1451 dB
-32.660 MHz -21.770 MHz 200,000 kHz 5.92249 GHz -66.32 dBm -54.81 dB -14.98 dB
-21.770 MHz -11.890 MHz 200,000 kHz 5.94310 GHz -44.60 dBm -33.09 dB -13.08 dB
-11.890 MHz -10.890 MHz 200.000 kHz 5.94311 GHz -44.99 dBm -33.48 dB -13.58 dB

10.890 MHz 11.890 MHz = 200.000 kHz 5.96686 GHz -43.57 dBm -32.06 dB -12.76 dB
11,890 MHz 21,770 MHz |~ 200,000 kHz 5.96690 GHz -43.71 dBm -32.20 dB -12.19 dB
21,770 MHz 32,660 MHz  200.000 kHz 5.98761 GHz -66.21 dBm -54.70 dB -14.75 dB
32,660 MHz 50,000 MHz |~ 200.000 kHz 6.00294 GHz -66.06 dBm -54.55 dB -14.55 dB
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Standard: None

Spectrum Emission Mask
Peak Power -11.67 dBm

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz 33,800 MHz 200,000 kHz 5.90796 GHz -65.74 dBm -54.07 dB -14.07 dB
-33,800 MHz 22,530 MHz | 200.000 kHz 5.92127 GHz -66.20 dBm -54.53 dB -14.60 dB
-22,530 MHz -12.270MHz | 200.000 kHz 5.94269 GHz -46.87 dBm -35.20 dB -15.17 dB
-12,270 MHz -11.270MHz | 200.000 kHz 5.94275 GHz -46.48 dBm -34.82 dB -15.12 dB

11,270 MHz 12,270 MHz | 200.000 kHz 5.96727 GHz -45.64 dBm -33.97 dB -14.07 db
12,270 MHz 22,530 MHz |~ 200,000 kHz 5.96728 GHz -45.79 dBm -34.12 dB -14.12 dB
22,530 MHz 33,800 MHz  200.000 kHz 5.98860 GHz -66.12 dBm -54.45 db -14.58 dB
33,800 MHz 50,000 MHz |~ 200.000 kHz 5.99794 GHz -65.86 dBm -54.19 dB -14.19 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR462802C

11BE20MIMO_Ant3_5955

pectrum

Ref Level 14.94 dBm
Count 100/100

Offset 24.94 di

Mode Sweep

@ 1Rm View
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Spectrum Emission Mask

Standard: None

Peak Power -11.62 dBm

RBW 200.000 kHz

JL

Date: 30.JUL.2024 03:06:26

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-50.000 MHz =33.170 MHz 200,000 kHz 5.92140 GHz -65.71 dBm -54.09 dB -14.09 dB
-33.170 MHz -22.110 MHz 200,000 kHz 5.92195 GHz -65.99 dBm -54.37 dB -14.51 dB
-22.110 MHz -12.060 MHz 200,000 kHz 5.94290 GHz -45.77 dBm -34.15 dB -14.13 dB
-12.060 MHz -11.060 MHz 200.000 kHz 5.94294 GHz -45.90 dBm -34.28 dB -14.38 dB

11,060 MHz 12.060 MHz = 200.000 kHz 5.96704 GHz -44.42 dBm -32.80 dB -13.30 dB
12,060 MHz 22,110 MHz =~ 200,000 kHz 5.96710 GHz -44.59 dBm -32.97 dB -12.95 dB
22,110 MHz 33.170 MHz | 200.000 kHz 5.98E15 GHz -66.00 dBém -54.38 dB -14.41 dB
33,170 MHz 50,000 MHz |~ 200.000 kHz 5.99042 GHz -64.42 dém -52.80 dB -12.80 dB

11BE20MIMO_Ant4_5955
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Count 100/100

Ref Level 14.83 dBm

Offset 24.83 dB

Mode Sweep

@ 1Rm View
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10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.59 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz 34,380 MHz 200,000 kHz 5.91938 GHz -65.79 dBm -54.20 dB -14.20 dB
-34,380 MHz 22,920 MHz | 200.000 kHz 5.92100 GHz -66.01 dBm -54.41 dB -14.81 dB
-22,920 MHz 12,460 MHz | 200.000 kHz 5.94253 GHz -48.55 dBm -36.95 dB -16.94 dB
-12,460 MHz -11.460 MHz | 200.000 kHz 5.94257 GHz -48.10 dBm -36.51 dB -17.01 dB

11,460 MHz 12,460 MHz = 200.000 kHz 5.96746 GHz -47.13 dBm -35.54 dB -15.64 dB
12,460 MHz 22,920 MHz =~ 200,000 kHz 5.96748 GHz -47.11 dBm -35.51dB -15.50 dB
22,920 MHz 34,380 MHz | 200.000 kHz 5.98932 GHz -66.40 dBm -54.81 dB -14.88 db
34,380 MHz 50,000 MHz |~ 200.000 kHz 5.99044 GHz -65.42 dém -53.83 dB -13.83 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR462802C

11BE20MIMO_Ant1_6175

JL

Date: 30.JUL.2024 03:54:30

pectrum
Ref Level 14.92 dém Offset 24.02 d& Mode Sweep
Count 100/100
@ 1Rm View
10 dbfit ¢heck PASS
p<200
od
-10d
r 1
d / A
-20
f !
a0d | |
I L
-40d
o - / A\ ~
0 / \
N
=70 dBm
-aod
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.94 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -33.230 MHz 200.000 kHz 6.14112 GHz -66.47 dBm -53.53 dB -13.53 dB
-33.230 MHz -22,150 MHz 200.000 kHz 6.14180 GHz -66.91 dBm -53.97 dB -14.00 dB
-22.150 MHz -12.080 MHz 200.000 kHz 6.16290 GHz -46.98 dBm -34.04 dB -14.02 dB
-12.080 MHz -11.080 MHz 200.000 kHz 6.16293 GHz -46.92 dBm -33.98 dB -14.08 dB
11,080 MHz 12.080 MHz = 200.000 kHz 6.18708 GHz -46.34 dBm -33.40 dB -13.50 dB
12,080 MHz 22,150 MHz =~ 200,000 kHz 6.18711 GHz -46.39 dBm -33.45dB -13.42 dB
22,150 MHz 33,230 MHz | 200.000 kHz 6.20819 GHz -66.71 dBém -53.77 dB -13.82 dB
33,230 MHz 50,000 MHz |~ 200.000 kHz 6.22078 GHz -65.29 dém -52.35 dB -12.35 dB
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Spectrum
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Ref Level 15.00 dBm

Offset 25.05 dB

Mode Sweep
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.88 dBm

Standard: None

RBW 200.000 kHz

JL

Date: 30.JUL.2024 03:55:38

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz 33,800 MHz 200,000 kHz 6.13835 GHz -66.52 dBm -53.64 dB -13.64 dB
-33,800 MHz 22,530 MHz | 200.000 kHz 6.14127 GHz -66.71 dBm -53.83 dB -13.90 dB
-22,530 MHz -12.270MHz | 200.000 kHz 6.16272 GHz -48.61 dBm -35.74 dB -15.73 dB
-12,270 MHz -11.270MHz | 200.000 kHz 6.16274 GHz -49.06 dBm -36.19 dB -16.29 dB

11,270 MHz 12,270 MHz | 200.000 kHz 6.18727 GHz -47.77 dBm -34.90 dB -15.00 dB
12,270 MHz 22,530 MHz |~ 200,000 kHz 6.18728 GHz -47.74 dBm -34.87 dB -14.86 dB
22,530 MHz 33,800 MHz  200.000 kHz 6.20874 GHz -66.78 dém -53.90 dB -13.97 db
33,800 MHz 50,000 MHz |~ 200.000 kHz 6.22110 GHz -65.79 deém -52.91 dB -12.91 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR462802C

11BE20MIMO_Ant3_6175
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Ref Level 15.00 dBm
Count 100/100

Offset 25.24 di

Mode Sweep

@ 1Rm View
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.39 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -34,230 MHz 200,000 kHz 6.13483 GHz -66.28 dBm -53.90 dB -13.90 dB
-34.230 MHz -22,820 MHz 200,000 kHz 6.14081 GHz -66.63 dBm -54.24 dB -14.28 dB
-22.820 MHz -12.410 MHz 200,000 kHz 6.16258 GHz -48.65 dBm -36.26 dB -16.25 dB
-12.410 MHz -11.410 MHz 200.000 kHz 6.16260 GHz -48.56 dBm -36.17 dB -16.27 dB

11,410 MHz 12,410 MHz = 200.000 kHz 6.18741 GHz -48.32 dBm -35.93 dB -16.03 dB
12,410 MHz 22,820 MHz = 200,000 kHz 6.18744 GHz -48.46 dBm -36.07 dB -16.04 dB
22,820 MHz 34,230 MHz | 200.000 kHz 6.20915 GHz -66.49 dém -54.11 dB -14.19 dB
34,230 MHz 50,000 MHz |~ 200.000 kHz 6.22082 GHz -64.90 dBém -52.51 dB -12.51 dB
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Ref Level 1435 dBm Offset 24 .85 dB Mode Sweep
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CF 6.175 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.94 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz 33,800 MHz 200,000 kHz 6.14032 GHz -66.57 dBm -53.64 dB -13.64 dB
-33,800 MHz 22,530 MHz | 200.000 kHz 6.14123 GHz -67.00 dBm -54.06 dB -14.08 dB
-22,530 MHz -12.270MHz | 200.000 kHz 6.16269 GHz -48.59 dBm -35.65 dB -15.61 dB
-12,270 MHz -11.270MHz | 200.000 kHz 6.16274 GHz -48.92 dBm -35.98 dB -16.08 dB

11,270 MHz 12,270 MHz | 200.000 kHz 6.18727 GHz -47.86 dBm -34.92 dB -15.02 dB
12,270 MHz 22,530 MHz |~ 200,000 kHz 6.18735 GHz -47.87 dBm -34.94 dB -14.88 dB
22,530 MHz 33,800 MHz  200.000 kHz 6.20866 GHz -66.76 dém -53.82 dB -13.97 db
33,800 MHz 50,000 MHz |~ 200.000 kHz 6.22081 GHz -65.51 dBm -52.57 dB -12.57 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR462802C

11BE20MIMO_Ant1_6415

pectrum
Ref Level 15.00 dém Offset 25.48 d& Mode Sweep
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Spectrum Emission Mask
Peak Power -12.56 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz =32,370 MHz 200,000 kHz 6.37441 GHz -64.09 dBm -51.52 dB -11.52 dB
-32.370 MHz -21.580 MHz 200,000 kHz 6.38267 GHz -65.22 dBm -52.66 dB -12.70 dB
-21.580 MHz -11.790 MHz 200,000 kHz 6.40320 GHz -46.04 dBm -33.47 dB -13.47 dB
-11.790 MHz -10.790 MHz 200.000 kHz 6.40322 GHz -46.11 dBm -33.54 dB -13.64 dB

10.790 MHz 11.780 MHz = 200.000 kHz 6.42678 GHz -45.15 dBm -32.59 dB -12.80 dB
11,790 MHz 21,580 MHz = 200,000 kHz 6.42680 GHz -44.89 dBm -32.33dB -12.33 dB
21,580 MHz 32,370 MHz | 200.000 kHz 6.44733 GHz -65.45 dBém -52.89 dB -12.94 db
32,370 MHz 50,000 MHz |~ 200.000 kHz 6.45118 GHz -65.01 dBm -52.45 dB -12.45 dB
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Ref Level 15.00 dBm Offset 25.49 dB Mode Sweep
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.82 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33,590 MHz 200,000 kHz 6.37851 GHz -64.91 dBm -52.09 dB -12.09 dB
-33,500 MHz -22,390 MHz | 200.000 kHz 6.38142 GHz -65.33 dBm -52.51 dB -12.51dB
-22,390 MHz -12,200 MHz | 200.000 kHz 6.40280 GHz -48.84 dBm -36.03 dB -16.02 dB
-12,200 MHz -11.200 MHz | 200,000 kHz 6.40281 GHz -48.90 dBm -36.08 dB -16.18 dB
11,200 MHz 12,200 MHz |~ 200.000 kHz 6.42720 GHz -47 .67 dBm -34.85 dB -14.95 dB
12,200 MHz 22,390 MHz =~ 200,000 kHz 6.42722 GHz -47.29 dBm -34.47 dB -14.46 dB
22,390 MHz 33,590 MHz | 200.000 kHz 6.44841 GHz -65.47 dBm -52.65 dB -12.85 dB
33,500 MHz 50,000 MHz |~ 200.000 kHz 6.45376 GHz -65.02 dBém -52.20 dB -12.20 dB
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samranas. FCC RF Test Report

Report No. : FR462802C

11BE20MIMO_Ant3_6415

pectrum
Ref Level 15.00 dém Offset 25.37 d& Mode Sweep
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.50 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -33.170 MHz 200.000 kHz 6.37441 GHz -63.91 dBm -51.41 dB -11.41 dB
-33.170 MHz -22.110 MHz 200.000 kHz 6.38203 GHz -65.32 dBm -52.82 dB -13.03 dB
-22.110 MHz -12.060 MHz 200.000 kHz 6.40294 GHz -46.83 dBm -34.33 dB -14.33 dB
-12.060 MHz -11.060 MHz 200.000 kHz 6.40294 GHz -46.73 dBm -34.23 dB -14.33 dB
11,060 MHz 12.060 MHz = 200.000 kHz 6.42706 GHz -47.22 dBm -34.72 dB -14.82 db
12,060 MHz 22,110 MHz =~ 200,000 kHz 6.42711 GHz -46.84 dBm -34.34 dB -1431dB
22,110 MHz 33.170 MHz | 200.000 kHz 644810 GHz -65.23 dBm -52.73 dB -12.81 dB
33,170 MHz 50,000 MHz |~ 200.000 kHz 6.45120 GHz -64.40 dBém -51.90 dB -11.90 dB
il J
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@ 1Rm View
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.450 MHz 200,000 kHz 6.37436 GHz -64.56 dBm -50.90 dB -10.90 dB
-33,450 MHz -22,300 MHz | 200,000 kHz 6.38164 GHz -65.38 dBm -51.72 dB -11.81dB
-22,300 MHz -12,150 MHz | 200.000 kHz 6.40278 GHz -47.98 dBm -34.33 dB -14.27 dB
-12,150 MHz -11.150 MHz | 200.000 kHz 6.40286 GHz -47.97 dbm -34.31dB -14.41 dB
11,150 MHz 12,150 MHz = 200.000 kHz 6.42715 GHz -48.08 dBm -34.42 dB -14.52 dB
12,150 MHz 22,300 MHz | 200,000 kHz 6.42715 GHz -47.76 dBm -34.10 dB -14.10 dB
22,300 MHz 33.450 MHz | 200.000 kHz 644836 GHz -65.49 dBém -51.83dB -11.93 dB
33,450 MHz 50,000 MHz |~ 200.000 kHz 6.45744 GHz -65.00 dBm -51.34 dB -11.34 dB
I J Wi

Date: 30.JUL.2024 04:11.07

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

1 A4-362 of 446



SPORTON LAB. FCC RF TeSt Report Report No. : FR462802C

11BE20MIMO_Ant1_6435

pectrum

Ref Level 15.00 dém Offset 25.47 d& Mode Sweep
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CF 6.435 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None
Peak Power -12.97 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit

-50.000 MHz -32,520 MHz 200.000 kHz 6.38530 GHz -65.02 dBm -52.05 dB -12.05 dB
-32.520 MHz -21.680 MHz 200.000 kHz 6.40254 GHz -65.31 dBm -52.35 dB -12.41 dB
-21.680 MHz -11.840 MHz 200.000 kHz 6.42306 GHz -45.67 dBm -32.71 dB -12.62 dB
-11.840 MHz -10.840 MHz 200.000 kHz 6.42317 GHz -45.53 dBm -32.57 dB -12.67 dB
10.840 MHz 11.840 MHz = 200.000 kHz 6.44682 GHz -45.38 dBm -32.41dB -12.71dB
11.840 MHz 21.680 MHz = 200,000 kHz 6.44686 GHz -45.38 dBm -32.41dB -12.39 dB
21,680 MHz 32,520 MHz | 200.000 kHz 6.46751 GHz -65.37 dBm -52.40 dB -12.42 db
32,520 MHz 50,000 MHz |~ 200.000 kHz 646008 GHz -64.92 dém -51.95 dB -11.95 dB
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CF 6.435 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None
Peak Power -13.67 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |

-50,000 MHz -34,230 MHz 200,000 kHz 6.39196 GHz -64.97 dBm -51.31dB -11.31dB
-34,230 MHz -22,820 MHz | 200.000 kHz 6.40083 GHz -65.48 dBm -51.81 dB -11.87 dB
-22,820 MHz -12,410 MHz | 200.000 kHz 6.42255 GHz -49.03 dBm -35.37 dB -15.33 dB
-12,410 MHz -11.410 MHz | 200.000 kHz 6.42260 GHz -49.55 dBm -35.68 dB -15.98 dB
11,410 MHz 12,410 MHz = 200.000 kHz 6.44740 GHz -49.64 dBm -35.97 dB -16.07 dB
12,410 MHz 22,820 MHz = 200,000 kHz 6.44744 GHz -49.43 dBm -35.76 dB -15.74 dB
22,820 MHz 34,230 MHz | 200.000 kHz 646903 GHz -65.43 dBm -51.76 dB -11.95 dB
34,230 MHz 50,000 MHz |~ 200.000 kHz 6.48277 GHz -65.08 dBém -51.41 dB -11.41 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.88 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit

-50.000 MHz -34.380 MHz 200.000 kHz 6.39816 GHz -64.88 dBm -52.00 dB -12.00 dB
-34.380 MHz -22.920 MHz 200.000 kHz 6.40069 GHz -65.25 dBm -52.37 dB -12.44 dB
-22.920 MHz -12.460 MHz 200.000 kHz 6.42244 GHz -49.06 dBm -36.18 dB -16.10 dB
-12.460 MHz -11.460 MHz 200.000 kHz 6.42255 GHz -48.78 dBm -35.89 dB -15.99 dB
11,460 MHz 12,460 MHz = 200.000 kHz 6.44745 GHz -49.19 dBm -36.30 dB -16.40 dB
12,460 MHz 22,920 MHz =~ 200,000 kHz 6.44749 GHz -49.03 dBm -36.14 dB -16.12 dB
22,920 MHz 34,380 MHz | 200.000 kHz 646932 GHz -65.43 dBm -52.55 dB -12.61 dB
34,380 MHz 50,000 MHz |~ 200.000 kHz 6.473210 GHz -65.18 dBm -52.30 dB -12.30 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.73 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.800 MHz 200,000 kHz 6.38843 GHz -64.83 dBm -51.10dB -11.10dB
-33,800 MHz -22,530 MHz | 200.000 kHz 6.40128 GHz -65.38 dBm -51.65 dB -11.74 dB
-22,530 MHz -12.270 MHz | 200.000 kHz 6.42270 GHz -48.74 dBm -35.01 dB -14.99 dB
-12,270 MHz -11.270 MHz | 200.000 kHz 6.42274 GHz -48.98 dBm -35.24 dB -15.34 dB
11,270 MHz 12,270 MHz | 200.000 kHz 6.44727 GHz -49.11 dBm -35.38 dB -15.48 dB
12,270 MHz 22,530 MHz |~ 200,000 kHz 6.44728 GHz -48.68 dBm -34.95 dB -14.95 dB
22,530 MHz 33,800 MHz  200.000 kHz 6468735 GHz -65.59 dBém -51.86 dB -11.92 dB
33,800 MHz 50,000 MHz |~ 200.000 kHz 6.47673 GHz -65.02 dBém -51.29 dB -11.29 dB
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Ref Level 15.00 dém Offset 25.51 d& Mode Sweep
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CF 6.475 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None
Peak Power -13.23 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit

-50.000 MHz -33.170 MHz 200.000 kHz 6.44069 GHz -65.06 dBm -51.83 dB -11.83 dB
-33.170 MHz -22.110 MHz 200.000 kHz 6.44185 GHz -65.34 dBm -52.11 dB -12.13 dB
-22.110 MHz -12.060 MHz 200.000 kHz 6.46291 GHz -47.41 dBm -34.19 dB -14.16 dB
-12.060 MHz -11.060 MHz 200.000 kHz 6.46294 GHz -47.34 dBm -34.12 dB -14.22 dB
11,060 MHz 12.060 MHz = 200.000 kHz 6.48706 GHz -46.96 dBm -33.73dB -13.83 dB
12,060 MHz 22,110 MHz =~ 200,000 kHz 6.48707 GHz -46.40 dBm -33.17 dB -13.16 dB
22,110 MHz 33.170 MHz | 200.000 kHz 6.50814 GHz -65.79 dém -52.57 dB -12.61 dB
33,170 MHz 50,000 MHz |~ 200.000 kHz 6.51598 GHz -65.11 dBm -51.88 db -11.88 dB
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.48 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.870 MHz 200,000 kHz 6.43289 GHz -65.29 dBm -51.81dB -11.81dB
-33,870 MHz -22,580 MHz | 200.000 kHz 6.44116 GHz -65.64 dBm -52.16 dB -12.20 dB
-22,580 MHz -12,290 MHz | 200.000 kHz 6.46270 GHz -48.76 dBm -35.28 d -15.28 dB
-12,290 MHz -11.250 MHz | 200.000 kHz 6.46272 GHz -49.24 dBm -35.76 dB -15.86 dB
11,290 MHz 12,200 MHz = 200.000 kHz 6.48728 GHz -48.58 dBm -35.10 dB -15.20 dB
12,290 MHz 22,580 MHz 200,000 kHz 6.48733 GHz -48.29 dBm -34.81 dB -14.77 dB
22,580 MHz 33.870 MHz = 200.000 kHz 6.50875 GHz -65.20 dBém -52.42 dB -12.54 db
33,870 MHz 50,000 MHz |~ 200.000 kHz 6.52149 GHz -65.48 dém -52.01 dB -12.01 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.27 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit

-50.000 MHz -34.670 MHz 200.000 kHz 6.43806 GHz -64.91 dBm -51.64 dB -11.64 dB
-34.670 MHz -23.110 MHz 200.000 kHz 6.44040 GHz -65.26 dBm -51.99 dB -12.05 dB
-23.110 MHz -12.560 MHz 200.000 kHz 6.46243 GHz -50.95 dBm -37.68 dB -17.67 dB
-12.560 MHz -11.560 MHz 200.000 kHz 6.46246 GHz -50.76 dBm -37.49 dB -17.79 dB
11,560 MHz 12,560 MHz = 200.000 kHz 6.48756 GHz -50.28 dBm -37.01dB -17.11dB
12,560 MHz 23,110 MHz =~ 200,000 kHz 6.48757 GHz -49.93 dBm -36.65 dB -16.65 dB
23,110 MHz 34,670 MHz  200.000 kHz 6.50965 GHz -65.64 dBm -52.37 dB -12.30 dB
34,670 MHz 50,000 MHz |~ 200.000 kHz 6.51590 GHz -65.10 dBm -51.82 dB -11.82 dB
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CF 6.475 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None
Peak Power -13.63 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |

-50,000 MHz -33.510 MHz 200,000 kHz 6.43558 GHz -65.00 dBm -51.38 dB -11.38 dB
-33,510 MHz -22,340 MHz | 200,000 kHz 6.44164 GHz -65.31 dBm -51.69 dB -11.84 dB
-22,340 MHz -12,170 MHz | 200.000 kHz 6.46282 GHz -48.80 dBm -35.17 dB -15.17 dB
-12,170 MHz -11.170 MHz | 200.000 kHz 6.46284 GHz -48.63 dBm -35.01 dB -15.11 dB
11,170 MHz 12,170 MHz = 200.000 kHz 6.48715 GHz -47.45 dBm -33.83 dB -14.33 dB
12,170 MHz 22,340 MHz | 200,000 kHz 6.48719 GHz -47.70 dBm -34.08 dB -14.07 dB
22,340 MHz 33.510 MHz = 200.000 kHz 6.50827 GHz -65.46 dBm -51.83dB -12.10 dB
33,510 MHz 50,000 MHz |~ 200.000 kHz 6.52254 GHz -65.06 dém -51.43 dB -11.43 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.36 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz =32,370 MHz 200,000 kHz 6.47538 GHz -65.08 dBm -51.72 dB -11.72 dB
-32.370 MHz -21.580 MHz 200,000 kHz 6.48273 GHz -65.48 dBm -52.12 dB -12.22 dB
-21.580 MHz -11.790 MHz 200,000 kHz 650319 GHz -45.61 dBm -32.25 dB -12.23 dB
-11.790 MHz -10.790 MHz 200.000 kHz 6.50321 GHz -45.68 dBm -32.32 dB -12.42 dB
10.790 MHz 11.780 MHz = 200.000 kHz 6.52679 GHz -45.17 dBm -31.81dB -11.91dB
11,790 MHz 21,580 MHz = 200,000 kHz 6.52688 GHz -45.22 dBm -31.86 dB -11.79 dB
21,580 MHz 32,370 MHz | 200.000 kHz 6.54719 GHz -65.44 dBm -52.08 dB -12.28 db
32,370 MHz 50,000 MHz |~ 200.000 kHz 6.56337 GHz -65.20 dBém -51.84 dB -11.84 dB

11BE20MIMO_Ant2_6515

JL

Date: 30.JUL.2024 05:00:10

Spectrum o
Ref Level 1500 dBm Offset 25.51 dB Mode Sweep
Count 1007100
@ 1Rm View
10 dbifait gheck PAES
p<200
-10d
-20d I 1
] 1
a0d I
o .
d L—" B
-40
iy |- / \ ~]
o / \
7 N
-70d
-80 d
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.18 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -34,670 MHz 200,000 kHz 6.46962 GHz -65.05 dBm -51.86 dB -11.86 dB
34,670 MHz -23.110 MHz | 200.000 kHz 6.48041 GHz -65.49 dBm -52.31 dB -12.39 dB
-23,110 MHz -12,560 MHz 200,000 kHz 6.50243 GHz -50.37 dBm -37.19.dB -17.18 dB
-12,560 MHz -11.560 MHz 200,000 kHz 6.50246 GHz -50.19 dBm -37.01dB -17.51dB
11,560 MHz 12,560 MHz = 200.000 kHz 6.52754 GHz -49.73 dBm -36.54 dB -16.84 dB
12,560 MHz 23,110 MHz =~ 200,000 kHz 6.52757 GHz -49.83 dBm -36.65 dB -16.64 dB
23,110 MHz 34,670 MHz  200.000 kHz 6.54962 GHz -65.65 dBém -52.46 dB -12.51 dB
34,670 MHz 50,000 MHz |~ 200.000 kHz 6.56360 GHz -65.15 dBém -51.97 dB -11.97 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.38 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -34,020 MHz 200,000 kHz 6.47194 GHz -65.06 dBm -51.68 dB -11.68 dB
-34.020 MHz -22.,680 MHz 200,000 kHz 6.48104 GHz -65.20 dBm -51.82 dB -11.88 dB
-22.680 MHz -12.340 MHz 200,000 kHz 6.50265 GHz -48.58 dBm -35.20 dB -15.19 dB
-12.340 MHz -11.340 MHz 200.000 kHz 6.50267 GHz -48.59 dBm -35.21 dB -15.31 dB
11,340 MHz 12.340 MHz = 200.000 kHz 6.52733 GHz -48.35 dBm -34.96 dB -15.26 dB
12,340 MHz 22,680 MHz 200,000 kHz 6.52738 GHz -48.14 dBm -34.76 dB -14.73 dB
22,680 MHz 34,020 MHz | 200.000 kHz 6.54899 GHz -65.63 dBm -52.24 dB -12.28 db
34,020 MHz 50,000 MHz |~ 200.000 kHz 6.56200 GHz -64.93 dém -51.55 dB -11.55 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.86 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -33.870 MHz 200,000 kHz 6.47049 GHz -64.91 dBm -51.05 dB -11.05 dB
-33,870 MHz -22,580 MHz | 200.000 kHz 6.48116 GHz -65.58 dBm -51.72 dB -11.76 dB
-22,580 MHz -12,290 MHz | 200.000 kHz 6.50269 GHz -48.87 dBm -35.01 dB -15.00 dB
-12,290 MHz -11.250 MHz | 200.000 kHz 6.50272 GHz -49.23 dbm -35.37 dB -15.47 dB
11,290 MHz 12,200 MHz = 200.000 kHz 6.52729 GHz -48.88 dBm -35.02 dB -15.12 dB
12,290 MHz 22,580 MHz 200,000 kHz 6.52733 GHz -48.91 dBm -35.05 dB -15.02 dB
22,580 MHz 33.870 MHz = 200.000 kHz 6.54868 GHz -65.47 dBm -51.61dB -11.82 db
33,870 MHz 50,000 MHz |~ 200.000 kHz 6.55858 GHz -65.03 dBém -51.18 dB -11.18 dB
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CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None
Peak Power -13.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit

-50.000 MHz -32.160 MHz 200.000 kHz 6.49603 GHz -64.96 dBm -51.76 dB -11.76 dB
-32.160 MHz -21.440 MHz 200.000 kHz 6.50286 GHz -65.42 dBm -52.23 dB -12.24 dB
-21.440 MHz -11.720 MHz 200.000 kHz 6.52327 GHz -45.01 dBm -31.82 dB -11.80 dB
-11.720 MHz -10.720 MHz 200.000 kHz 6.52328 GHz -45.38 dBm -32.19 dB -12.29 dB
10.720 MHz 11.720 MHz = 200.000 kHz 6.54671 GHz -45.15 dBm -31.96 dB -12.26 dB
11,720 MHz 21,440 MHz 200,000 kHz 6.54677 GHz -45.34 dBm -32.14 dB -12.11dB
21,440 MHz 32,160 MHz  200.000 kHz 6.56702 GHz -65.66 dBm -52.47 db -12.63 dB
32,160 MHz 50,000 MHz |~ 200.000 kHz 6.57038 GHz -64.92 dém -51.73 dB -11.73 dB
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.54 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.510 MHz 200,000 kHz 6.48603 GHz -65.12 dBm -51.58 dB -11.58 dB
-33,510 MHz -22,340 MHz | 200,000 kHz 6.50169 GHz -65.51 dBm -51.97 d -12.19.dB
-22,340 MHz -12,170 MHz | 200.000 kHz 6.52281 GHz -47.61 dBm -34.08 dB -14.06 dB
-12,170 MHz -11.170 MHz | 200.000 kHz 6.52284 GHz -47.91 dBm -34.37 dB -14.47 dB
11,170 MHz 12,170 MHz = 200.000 kHz 6.54716 GHz -48.07 dBm -34.53 dB -14.63 dB
12,170 MHz 22,340 MHz | 200,000 kHz 6.54719 GHz -47.85 dBm -34.31 dB -14.30 dB
22,340 MHz 33.510 MHz = 200.000 kHz 6.56850 GHz -65.80 dBm -52.26 dB -12.27 db
33,510 MHz 50,000 MHz |~ 200.000 kHz 6.56900 GHz -65.12 dBém -51.58 dB -11.58 dB
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CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None
Peak Power -13.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit

-50.000 MHz -34.310 MHz 200.000 kHz 6.49021 GHz -65.15 dBm -51.28 dB -11.28 dB
-34.310 MHz -22.870 MHz 200.000 kHz 6.50070 GHz -65.79 dBm -51.92 dB -11.94 dB
-22.870 MHz -12.440 MHz 200.000 kHz 6.52256 GHz -49.88 dBm -36.00 dB -16.00 dB
-12.440 MHz -11.440 MHz 200.000 kHz 6.52257 GHz -50.03 dBm -36.15 dB -16.25 dB
11,440 MHz 12.440 MHz = 200.000 kHz 6.54744 GHz -49.83 dBm -35.96 dB -16.06 dB
12,440 MHz 22,870 MHz 200,000 kHz 6.54751 GHz -49.94 dBm -36.07 dB -16.02 dB
22,870 MHz 34,310 MHz = 200.000 kHz 6.56930 GHz -65.51 dBm -51.63 dB -11.65dB
34,310 MHz 50,000 MHz |~ 200.000 kHz 6.57551 GHz -65.26 dém -51.30 dB -11.39 dB
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.04 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.450 MHz 200,000 kHz 6.49791 GHz -65.29 dBm -51.25 dB -11.25dB
-33,450 MHz -22,300 MHz | 200,000 kHz 6.50167 GHz -65.54 dBm -51.50 dB -11.63 dB
-22,300 MHz -12,150 MHz | 200.000 kHz 6.52283 GHz -48.05 dBm -34.01 dB -13.99 dB
-12,150 MHz -11.150 MHz | 200.000 kHz 6.52286 GHz -48.16 dBm -34.13 dB -14.23 dB
11,150 MHz 12,150 MHz = 200.000 kHz 6.54715 GHz -48.53 dBm -34.50 dB -14.60 dB
12,150 MHz 22,300 MHz | 200,000 kHz 6.54720 GHz -48.32 dBm -34.28 dB -14.24 dB
22,300 MHz 33.450 MHz | 200.000 kHz 6.96844 GHz -65.83 dBm -51.79dB -11.79 dB
33,450 MHz 50,000 MHz |~ 200.000 kHz 6.57585 GHz -65.26 dém -51.22 dB -11.22 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.80 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -32,010 MHz 200.000 kHz 6.65536 GHz -64.77 dBm -51.97 dB -11.97 dB
-32.010 MHz -21.340 MHz 200.000 kHz 6.66312 GHz -65.21 dBm -52.41 dB -12.56 dB
-21.340 MHz -11.670 MHz 200.000 kHz 6.68330 GHz -43.65 dBm -30.85 dB -10.82 dB
-11.670 MHz -10.670 MHz 200.000 kHz 6.68334 GHz -44.01 dBm -31.21 dB -11.31 dB
10,670 MHz 11.670 MHz = 200.000 kHz 6.70667 GHz -44.65 dBm -31.85dB -11.95 dB
11,670 MHz 21,340 MHz 200,000 kHz 6.70673 GHz -44.72 dBm -31.92 dB -11.87 dB
21,340 MHz 32,010 MHz = 200.000 kHz 6.72698 GHz -65.36 dBm -52.56 dB -12.60 dB
32,010 MHz 50,000 MHz |~ 200.000 kHz 6.73904 GHz -64.92 dém -52.12 dB -12.12 dB
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CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None
Peak Power -13.41 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |

-50,000 MHz -34,020 MHz 200,000 kHz 6.64718 GHz -65.16 dBm -51.75 dB -11.75dB
-34,020 MHz -22,680 MHz | 200.000 kHz 6.66119 GHz -65.59 dBm -52.18 dB -12.40 dB
-22,680 MHz -12,340 MHz | 200.000 kHz 6.68265 GHz -48.46 dBm -35.05 dB -15.04 dB
-12,340 MHz -11.340 MHz | 200.000 kHz 6.68267 GHz -49.11 dBm -35.70 dB -15.80 dB
11,340 MHz 12.340 MHz = 200.000 kHz 6.70732 GHz -49.13 dBm -35.72 dB -16.02 dB
12,340 MHz 22,680 MHz 200,000 kHz 6.70740 GHz -49.28 dBm -35.87 dB -15.82 dB
22,680 MHz 34,020 MHz | 200.000 kHz 6.72900 GHz -66.04 dBém -52.63 dB -12.65 dB
34,020 MHz 50,000 MHz |~ 200.000 kHz 6.73653 GHz -65.19 dBém -51.78 dB -11.78 dB
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